KA =R TR R AFE

Fz:

]
(]8]

W I iE

B

QUALITY CERTIFICATE
TEST CERTIFICATE-EN 10204 3.1

e 15 B LIRS 1E K Normalize/ SR (1)
8 ONERO VALVE GROUP CO; LTD IRV ] 20230319-05
CUSTOMER CONDTTION SUPPLY [A] -k Tempering PRODUCTION NO.
IR EZY PR = AU HHE S
Hen STEM " ASTM A182/A182M-20 - 1 XF24-032013
PRODUCT STANDARD PLECES HEAT TREATMENT NO.
HE
iR FAE 2R H
Fé6a Q47F-900LB-2" WEIGHT / 2024-04-02
STEEL GRADE SINE (mm) ko) DATE OF ISSUE
g
fp1 {0 2F 4 CHEMICAL COMPOSITION% HEuR i R K220, B T S
TNESILE Reduction
HEAT NUMBER c i Mn P S Cr Mo N lewl N Mpa) YIELDING ELINGATION AREAY,
HS434 0.09 0.81 0.92 0.011 | 0.014 11.85 / / / / 703 575 16 48
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HARDNESS SURFACE HYDRAULIC TEST EDDY TEST FLARING TEST TEST 1.G.C TEST GRAIN
/
/ / / / / /
ARPE S B LR AT RS AN SR, g RAFAEOR, KR! o / N
6 5kAR BN 75 e e
WE HEREBY CERTIFY THAT THE PRODUCT IS PRODUCED BY THE ABOUVE - :
QUALITY PERSON: ZHANG || STAMP. /
REQUESTS AND TESTED WITH SATISFIED RESULTS ! | "
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Is passed. hongyuanSpecial Steel Co;Ltd has the ultimate right to revise or take back this quality certificate.




